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30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.03 dBm -51.03 dB 30.000 MHz 690.000 MHz 100.000 kHz 255.11244 MHz -64.25 dBém -51.25 dB
725,000 MHz 1.000 GHz 100.000 kHz 928.15934 MHz -63.75 dBm -50,75 dB 725,000 MHz 1,000 GHz 100.000 kHz 936.95055 MHz -63.71 dBm -50,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.79 dBm -30.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.87 dBm -31.87 dB
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30.000 MHz 690.000 MHz 100.000 kHz 675.98201 MHz -64.56 dBm -51.56 dB 30.000 MHz 690.000 MHz 100.000 kHz 238.29085 MHz -64.47 dBm -51.47 dB
725,000 MHz 1.000 GHz 100.000 kHz 911.40110 MHz -63.93 dBm -50,93 dB 725,000 MHz 1,000 GHz 100.000 kHz 993.81868 MHz -63.79 dBm -50,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.67 dBm -32.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -46.41 dBm -33.41dB
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3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -48.54 dBm -35.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80030 GHz -51.83 dBm -38.82 dB
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725,000 MHz 1.000 GHz 100.000 kHz 931.73077 MHz -63.89 dBm -50,89 dB 725,000 MHz 1,000 GHz 100.000 kHz 953.15934 MHz -63.76 dBm -50,76 dB
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725,000 MHz 1.000 GHz 100.000 kHz 923.48901 MHz -63.79 dBm -50,79 dB 725,000 MHz 1,000 GHz 100.000 kHz 900.68681 MHz -63.84 dBm -50.84 dB
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725,000 MHz 1.000 GHz 100.000 kHz 910.57692 MHz -63.56 dBm -50,56 dB 725,000 MHz 1,000 GHz 100.000 kHz 863.87363 MHz -63.85 dBm -50.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.90 dBm -32.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.00 dBm -33.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86927 GHz -48.60 dBm -35.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88626 GHz -48.41 dBm -35.41 dB
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1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.75 dBm -31.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84727 GHz -48.72 dBm -35.72 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.99625 GHz -51.91 dBm -38.91 dB
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0066
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0058
0 Normal Voltage 0.0076
-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0069
20 Battery End Point 0.0011
Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.

TEL : 86-512-57900158
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s=amranas. FCC RF Test Report Report No. : FG892103B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz

Mod. QPSK 16QAM Limit: 13dB

RB Size 1RB Full RB 1RB Full RB Result

Lowest CH - - - -
Middle CH 3.54 4.96 4.38 5.86 PASS
Highest CH - - - -

Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH
Middle CH 5.28 6.35 PASS
Highest CH

Sporton International (Kunshan) Inc. Page Number : A13-1 of 22
TEL : 86-512-57900158 Report Issued Date : Dec. 20, 2018
FAX : 86-512-57900958 Report Version : Rev. 01
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Middle Channel / Full RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG892103B

LTE Band 13 / 10MHz / 64QAM

Middle Channel/ 1RB

Middle Channel / Full RB

&2 Spectrum &2
Ref Level 24.40 com  Offset 440 b Ref Level 24.40 com  Offset 440 b
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
= .‘_‘\-_ ‘k‘-1‘_.-“
o o e
0.0 0.0
5 S
| N
1€ | 1€ &
\
\
. . |
1E- 1E- -
1
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 19.04 dBm 24,43 dBm 5.39 d8 2.10 dB 4.87 dB Trace 1 19.49 dBm 26,98 dBm 7.48 dB 3.16 d8 5.16 d8 6.35 dB 7.04 dB

— — —
] ] W e

Date: 29.SEP 2018 17.19:13 Date: 29.SEP 2018 17.09:58
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz 10MHz 5MHz | 10MHz
Mod. QPSK |16QAM| QPSK |16QAM 64QAM 64QAM

Lowest CH | 4.955 | 4.955 | - - | 4845

Middle CH | 5.015 | 4.955 | 9.83 | 9.97 | 4.895 | 9.79

Highest CH | 4.965 | 4.925 | - - | 4875

Sporton International (Kunshan) Inc. Page Number 1 Al13-4 of 22
TEL : 86-512-57900158 Report Issued Date : Dec. 20, 2018
FAX : 86-512-57900958 Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG892103B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 29.SEP 2018 16.20:48

J

pectrum 3 um 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att a0de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 MI[1] 14.76 dBm)| 20 — MI[1] 13.58 dBm
Y. . 778.73100 MHz K 780.14900 MHZ]
10d oo M VA AP e R ey 26.00 db)| 10 di e e b e B S 26.00 dB|
JI’ Bwe ll 4.955000000 MHz| A Bwe l‘ 4.955000000 MHZ|
o J Q factor ‘\ 157.2 o dB Q factor | 157.4
/
T ¢
10 d ,f A -10d - §
/ | ¥
/ \ / |
-20d 3 " 20 df : \\
/ Wb o / N
30 df 30 d = =
J P
/- o
40 d t 40d —
50 dem 50 dB |
e e ¥
60 df -60 di
70 d 70 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 778.731 MHz 14.76 dBm nd@ down 4.955 MHz M1 7BD.149 MHz 13.58 dBm nd@ down 4,955 MHZ
T 1 777.072 MHz -11.34 dBm nd8 26.00 dB TL L 776.993 MHz -12.13 dbm nd8 26,00 d8
T2 1 782.027 MHz -11.47 dBm Q factor 157.2 T2 1 7B1.948 MHz -12.71 dém Q factor 157.4

U

J

Cate: 29 SEP 2018 16:21.08

Middle Channel

/ 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 CETEY 14.05 dBm) 20 MLl 13.07 dBm)
: 783.25900 MHz [ 783.11900 MHZ]
. I R _,.\.A,MMP,JM,,.\_‘.WH 26.00 dB 10 d } | i A N B 26.00 dB|
J Bwe 5.015000000 MHz| J Bwe 4.955000000 MHZ|
o [ Q factor ‘\ 156.2 0 de ; Q factor | 158.0
o - Y
10 d e -10d ¥
A ¥
| Y
20 d + -20d
A . \Wt
o y " e oy e
=, v LT NPy I PY  W Ve W
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 783.259 MHz 14.05 dBm nd@ down 5.015 MHz M1 1 7B3.119 MHz 13.07 dBm nd@ down 4,955 MHZ
T 1 779.483 MHz -11,93 dam nd8 26.00 dB TL L 779.512 MHz -13.06 dBm nd8 26,00 d8
T2 1 784.498 MHz -11.75 dam Q factor 156.2 T2 1 7B4.468 MHz -12.69 dém Q factor 158.0
L U J - L JU L]

Date: 29.SEP 2018 162227

Cate: 29 SEP 2018 162207

J

Highest Channel

/5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

FCC ID: IHDT56XR1

pectrum b pectrum o
Ref Level 24.40 GEm  Offsat 440 db @ RBW 100 kHz Ref Level 2440 dim  Offset 4.40 db = RBW 100 kHz
o Att I0dE SWT 19 @ VBW 300kHz  Mode Auto FFT o Att a0de SWT  18us @ VBW 300kH:z  Mode auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
o0 ML 15.95 dbm| 20 ML 15.03 dBm
T 785.10900 MHz 786.17600 MHz
104 T et kit Bl .Hm’\"”"‘«..""‘\ 26.00 dB| 104 PV B Do berrn B 26.00 dB|
Bu \ 4.965000000 MHz i Bu 4.925000000 MHz
o { Q factor \& 158.1 0 d 4 Q factor \ 159.6
T 2 / ‘e
10 d }f ‘g -10 d 7 a1
/ \
-20d + \, -20 di ,/ .
PP o L L AT e Ayt WM ey
40 40 de
-50 -50
-60 d -0 d
70 df =70 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 765.100 MHz 15.35 dém N down 4.955 MHz ML 7E6.175 MHz 15.03 dém N down 4,925 MHz
T ) 781.983 MHz -10.52 derm nds 26.00 d& T L 782,052 MHz -11.19 drm nds 26,00 d&
T2 1 786.948 MHz -10.84 dBm 0 factor 156.1 T2 1 786,578 MHz -10.83 dBm 0 factor 159.5
L I ) V- ( ) ) -
Date: 29.SEP 2018 16.2247 Cale: 29.SEP. 2018 16.23.07
Sporton International (Kunshan) Inc. Page Number 1 Al13-5 of 22
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SPORTON LAB.

FCC RF Test Report

Report No. : FG892103B

i trum =
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 v MI[1] 16.80 dBm)| 20 MI[1] [T 16.80 dBm
. . s 782.5790 MHz 785.0960 MHz,
I PN P S d N S T . —
10d Tl et WA T i \ 26.00 dB 10 di § o e VTR e 26.00 dB
N Bw 1 9.830000000 MHZz N i Bw | 9.970000000 MHZ|
0 dB / qQ factor 79.6 0 dB: qQ factor '\\ 78.8
T4 A
-10 dam -10 dém 2 Li
/ / \
-20 dam ¢ = -20 dem ¢ ‘
7 — 7 L
a0 dam IS _30 dem. - = -
/ . f a
40 dBm 7 40 dem 2
.w" rd
=k v 50 ARt
-60 dBm -60 dBm:
-70 dém -70 dém
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.579 MHz 16.80 dam nd8 down 9.83 MHz ML 7BE.B96 MHZ 16.80 dam nd8 down 9.97 WHz
T1 1 777.125 MHz -9.23 dBm nd8 26.00 dB T1 L 777.065 MHz -9.52 dBm nd8 26,00 d8
T2 1 786.955 MHz -8.92 dBm Q factor 79.6 T2 1 7B7.035 MHz -9.01 dBm Q factor 78.8
~ I 4 - JL 4 -
Date: 29.SEP 2018 16.24:26 Date: 29 SEF 3018 162406
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SPORTON LAB.

FCC RF Test Report Report No. : FG892103B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Date: 29.SEP 2018 16.21:28

L JL

J

Spectrum t“‘? Spectrum l"%‘
Ref Level 24.40 GBm  Offset 4,40 b @ RBW 100 kHz RefLevel 24,40 dBm  OFfset +.40 0B @ RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 14.66 dBm| 2 ™Il 13.00 dBm|
T 779.26000 MHzZ| a1 780.40200 MHz
10 ¢ § n_n Vb o ongBe,on ey 26.00 dB 10 di s LT P T 26.00 dB
- / - Bw \ 4.845000000 MHz| N [ Buw " 4.895000000 MHz
o f Q factor | 160.8 o dB J Q factor | 159.4
T4 Iz
10 d 3 - -10d L
/ \ |
-20d 1 . -20 df E
and — 2 LI, et e d
40 df - 40 d
~f
-5t} dBm7 -50
e
60 d 60 d
70 d 70 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 779.26 MHZ 14.66 dBm ndB_down 4.845 MHz ML 7BD. 402 MHZ 13.00 dBm ndB_down 4,895 MRz
TL 1 777.072 MHz 11,47 dém ndd 26.00 dB T1 L 779.502 MHz -12.93 dém ndd 26.00 dB
T2 1 781.918 MHz -11.55 dam qQ factor 160.8 T2 1 7B4.398 MHz -12.86 dam qQ factor 156.4
L JL J

Cate: 29 SEP 2018 16:21.47

Highest Channel /5MHz / 64QAM

Spectrum t"? Spectrum ["5“
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] 1+.16 dBm) P 16.09 dBm)
20 20
'l 784.27000 MHz| f“ 781.0410 MHz|
10 ¢ L e onaEeL 26.00 dB 10 di L e Pond 26.00 dB
N 'l‘ B k) 4.875000000 MHZz N I3 0.790000000 MHZ|
o J Q factor \ 160.9] 0 dB [ Q factor \\ 79.8
| \
T o ; |
-10 F A\ -10 d s ¥
4 y 4 | \
20 T -0 ~ ‘\
(A ey / A,
. EVAAY. PV 0 _ = -
40 d 40 d 7 -
50 ;50 diemes .
-60 df -60 di
70 d 70 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 784.27 MHZ 14.16 dBm ndB_down 4.875 MHz ML FB1.041 MHz 16.09 dBm ndB_down 9,79 MHZ
TL 1 782.072 MHz -11.48 dbm nd8 26.00 dB T1 L 777.205 MHz -9.22 dBm nd8 26.00 dB
T2 1 786.948 MHz -11.75 dam Q factor 160.9 T2 1 7B6.995 MHz -10.26 dBm Q factor 79.8
L I 4 - [S JL 4 -
Date: 29.SEP 2018 16.23:27 Date: 29 SEP 2018 16.23:48

Sporton International (Kunshan) Inc.

TEL : 86-512-57900158
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz 10MHz 5MHz | 10MHz
Mod. QPSK |16QAM| QPSK |16QAM [64QAM [64QAM
Lowest CH 4.48 4.47 - - 4.50
Middle CH 4.49 4.51 9.01 9.01 4.47 8.99
Highest CH 4.48 4.48 - - 4.50
Sporton International (Kunshan) Inc. Page Number : A13-8 of 22
TEL : 86-512-57900158 Report Issued Date : Dec. 20, 2018
FAX : 86-512-57900958 Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG892103B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Date 29.SEP 2018 16.20.38

pectrum 3 um 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 15.14 dBm) 20 COTFY] 14.00 dBm)
i 780.41900 MH?Z| 780.70900 MHz
o f\ - 4.475524476 MHz 10 4 Nl s R ﬁ.f'hudw../"‘-.{ 4.465534466 MHz
{ |
1] - 0 de: . L
7 7
| /
-10d -10 di 3
]
20 d I -20 di
J A
o b e, A A o
a0 d - g e 30 di — rar _
ey o
40 df 40 d s
-~ )
50 -50 der
Yawevs fmn
-60 df -60 di
70 d 70 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 780.419 MHz 15.14 dBm ML 7BD.709 MHZ 14.80 dBm
TL 1 777.27223 MHz 9.1 dBm Oce Bw 4.475524476 MHz TL L 777.28222 MHZ 7.77 dBm Oce Bw 4.455534466 MHz
T2 1 781.74775 MHz 10.22 dBm T2 1 78174775 MHZ 8.70 dam

L U

Cate: 29 SEP 2018 162058

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

L I ]

Date: 29.SEP 2018 162217

Spectrum 3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 CETEY 14.35 dBm) 20 I MLl 13.96 dBm
783.16900 MHz R . 780.99100 MHZ]
10d hn Ve e e} 4.485514486 MHz 10 4 /l iy Pormn o o fo o AT I 4.505404505 MHZ
/
/
o 7 0 d& J‘
i/ /
10 d - -10 di f
- [ \ 20 /
20 f T -20 7 k
! o \ e S
—30/de - - AT A Haivey s B
40 d 40d
50 50
-60 df 60 df
70 d 70 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.168 MHz 14,35 dam ML 7B0.991 MHz 13.96 dam
T 1 779.75225 MHz 8.84 dBm Oce Bw 4,485514456 MHz TL L 779.74226 MHz 9.43 dBm Oce Bw 4,505494505 MHz
T2 1 784.23776 MHz 8.85 dam T2 1 78424775 MHZ 10.36 dam

L U

Cate: 29 SEP 2018 162157

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

L ) ]

Date: 29.5EP.2018 16.22.37

pectrum b pectrum o
Ref Level 24.40 dém  Offset 440 db & RBW 100 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 mili] 15.20 dBm| 20 mili] 13.88 dBm|
R . . 783.71100 MHz 786.62800 MHZ]
104 f\ Nt YA ‘~‘«—,ﬂ‘6}’[<'ﬁ?,h""‘\,"r»" 4.475524476 MHz| 100 N L. E A o o U 4.475524476 MHz
o 1 0 e - +
{ / \
/
104 - -10 di - ~
20 d ,I -20 di 7
AV s A A P Y el \
PP WY Ve WV LA N emnif e Wl S i R T e
40 df 40 di
50 50
50 df &0 d
70 df -70 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.711 MHz 15.20 dBm ML 7B6.638 MHZ 13.88 dBm
T1 1 782.26224 MHz 10.21 dBm oce Bw 4. 475524476 MHz T1 1 782.26224 MHZ 9.16 dBm oce Bw 4. 475524476 MHZ
T2 1 785.73776 MHz 10.45 dBm T2 1 785.73776 MHZ 9.64 dBm

L I

Cate: 2. SEP.2018 16.:22.57

Sporton International (Kunshan) Inc.
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SPORTON LAB.
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Report No. : FG892103B

Spectrum i Spectrum =
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 m MI[1] 16.56 dBm)| 20 MI01],, 15.70 dBm
Ny o P 782.3400 MHz i SN 784.9970 MHz,
w04 il el ialinna, il .74 " 9.010089011 MHz, 10 4 A S P e e 9.010989011 MHz]
/ { \
0ds 0 d8: -
7 ] v
-10 dam f -10 dBm | L
4 \
/ A / A
-20 dam T -20 dem 3 C
/ N emen, 4 [P g W
-30 dém - -30 dam: -
/ e /| .
40 dBm / 40 dem
/ /
50 dém ; 50 48— =
-60 dBm -60 dBm:
-70 dém -70 dém
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.34 MHz 16.56 dam ML 7B4.907 MHZ 15.70 dam
T1 1 777.5045 MHz 10.09 dBm Oce Bw 9.010985011 MHz T1 L 777.5245 MHz .77 dBm Oce Bw 9.010969011 MHz
T2 1 786.5158 MHz 10.20 dam T2 1 786.5355 MHz 8.90 dam
)i J JU J ) -
Date: 29.SEP 2018 1624116

Cate: 29 SEP 2018 162356

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG892103B

s Spectrum &
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 13.43 dBm 20 12.71 dBm)|
781.31800 MHz 783.61800 MHZ]
10d ) NP y 4.495504496 MHz 10 4 4.465534466 MHZ
d = d v
| )i
o 7 0 d& 7
J / Y
10 d 2 Y -10d -
/ \
20 d / E 20 df 3 \
J Loho rebent |
30 df A - W e . .
v R T v
,’/
40 d e = 40 d
-50, - -50
A
-60 df 60 df
70 d 70 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 781.318 MHz 13.43 dam ML 7B2.518 MHZ 12.71 dam
T1 1 777.25225 MHz 8.61 dBm Oce Bw 4,495504496 MHz T1 L 779.76224 MHz 7.42 dBm Oce Bw 4,455534466 MHz
T2 1 781.74775 MHz 7.13 dam T2 1 78422777 MHZ 7.32 dam
L I 4 - [S JL 4 -
Date’ 29.SEP 2018 1621118 Date: 28 SEP 2018 16.21:37
Spectrum s Spectrum &
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 M1 13.05 dbm)| 20 NTETEY 14.83 aBm|
1 785.51900 MHz 783.6980 MHz,
10 ¢ PP pas T B T 4.495504496 MHz 10 di ‘r' b P 0 L e O B £.991008991 MHz
7 ¥ 0
o L 0 dé: { !
i \ | \
/ \ / \
10 d . -10d
/
/ \ / \
-20 df T 20 df 1
. ) O N J L T
| e M oo (s a0 d ¥ 4 o
L
40 d 40d 7
=0 50
-60 df 60 df
70 d 70 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 785,518 MHz 13.05 dam ML L 7B2.508 MHZ 14.83 dam
T1 1 782.25225 MHz 6.35 dBm Oce Bw 4,495504496 MHz T1 L 777.4845 MHz 6.69 dBm Oce Bw £.991008991 MHz
T2 1 786.74775 MHz 7.86 dam T2 1 786.4755 MHz 8.16 dam
L I 4 [S JL 4 -
Date: 29.SEP 2018 162317

Cate: 29 SEP 2018 162338
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

sectrum | um
Ref Level 24.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 2440 dBm  Offset <.40 dg Mode auto Sweep
561 Count 1007100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
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763.000 MHz 775.000 MHz 6.250 kHz 77205195 MHz -72.78 dém -38.78 d& 763.000 MHz 775.000 MHz 6.250 kHz 77223676 MHz -76.09 dBm -41.09 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -56.09 dBm -43.09 dB 75.000 MHz 775.900 MHz 100.000 kHz 775,13891 MHz -64.28 dBm -51.28 dB
775.900 MHz 776.000 MHz 30.000 kHz 77599056 MHz -58.92 dBm -45.92 dB 775.900 MHz 776.000 MHz 30.000 kHz 77593791 MHz -68.83 dbm -55.83 db
776.000 MHz 788,000 MHz 100.000 kHz 777,36064 MHz 20.56 dBm -9.44 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 20.70 dBm -9.30 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00554 MHz -67.76 dBm -54.76 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01424 MHz -54.97 dBm -41.97 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.13671 MHz -63.72 dBm -50.72 dB 785,100 MH= 793.000 MHz 100.000 kHz 788.83182 MHz _42.60 dBm 20,60 dB
793.000 MHz 506,000 MHz 6.250 kHz 502.42208 MHz -76.14 dém -41.14 dB 293.000 MHz 806.000 MHz £.250 kHz 799,92857 MHz 73,69 dbm -38.69 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.61419 MHz -72.55 dém -37.65 d& 763.000 MHz 775.000 MAz 6.250 kHz 774,20870 MAz -75.30 dBm -a0.30 de
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -45.00 dém -32.00 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.87707 MHz -59.17 dBm -46.17 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97488 MHz -48.22 dBm -35.22 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.99895 MHz ~61.84 dbm -29.84 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.38162 MHz 6.12 dBm -23.88 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,35664 MHz 6.17 dBm -23.83 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,07557 MHz -48.26 dBm -35.26 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00175 MHz -39.00 dbm -26.09 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.16119 MHz -43.89 dBm -30.89 dB 785,100 MH= 793.000 MHz 100.000 kHz 780,17448 MHz ~34.03 dBm -21.03 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.05844 MHz -73.45 dBm -38.45 di 793.000 MHz 806.000 MHz 6.250 kHz 793,05844 MHz -71.03 dBm -36.03 dB
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763.000 MHz 775.000 MHz 6.250 kHz 77486214 MHz -74.35 dém -39.35 d& 763.000 MHz 775.000 MHz 6.250 kHz 767.84015 MHz -76.03 dBm -41.03 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -56.98 d&ém -43.98 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,00674 MHz -64.41 dbm -51.41 dB
775.900 MHz 776.000 MHz 30,000 kHz 77599316 MHz -509.64 dBm -46.64 dB 775.900 MHz 776.000 MHz 30.000 kHz 77595748 MHz -69.06 dbm -56.06 db
776.000 MHz 788,000 MHz 100.000 kHz 777,31269 MHz 19.67 dém -10.33 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 19.87 dBm -10.13 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.09046 MHz -67.86 d&m -54.86 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.05579 MHz -56.32 dBm -43.32 dB
788.100 MHz 793.000 MHz 100.000 kHz 78812652 MHz -63.57 dBm -50.57 dB 788,100 MHz 793,000 MHz 100.000 kHz 789,34161 MHz -43.21 dBm -20.21 dB
793.000 MHz 806.000 MHz 6.250 kHz 802,30519 MHz -76.04 dém ~41.04 d8 793.000 MHz 806.000 MHz 6.250 kHz 799.88961 MHz -74.12 dbm -39.12 dB
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763.000 MHz 775.000 MHz 6,250 kHz 774.83816 MHz -74.31 dBm -39.31 d& 763.000 MHz 775.000 MHz 6.250 kHz 77144555 MHz -76.02 dbm -41.02 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89595 MHz -58.15 dém -45.15 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.76109 MHz -64.32 dBm -51.32 dB
775.900 MHz 776.000 MHz 30,000 kHz 77599476 MHz -61.38 dBm -48.38 dB 775.900 MHz 776.000 MHz 30.000 kHz 77598786 MHz -68.95 dbm -55.95 db
776.000 MHz 788,000 MHz 100.000 kHz 777.62438 MHz 20.60 d&m -9.20 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,41159 MHz 20.63 dBm -9.37 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,05370 MHz -67.25 d&m -54.25 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.02423 MHz -56.36 dBm -43.36 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.79476 MHz -58.87 dBm -45.87 dB 788,100 MHz 793,000 MHz 100.000 kHz 780,16058 MHz -53.04 dBm -40.04 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.,24026 MHz -76.05 dBm -41.05 dB 703.000 MHz B06.000 MHz 5.250 kHz 790.08740 MHz -73.27 dbm -33.27 db
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775.900 MHz 776.000 MHz 30,000 kHz 775.98716 MHz -50.99 dBm -37.99 da
776.000 MHz 788.000 MHz 100.000 kHz 785.24875 MHz 3.40 dBm -26.60 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.05659 MHz -42.10 dBm -29.10 dB
788,100 MHz 793,000 MHz 100.000 kHz 789.35559 MHz -36.80 dBm -23.80 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -66.17 dBm -31,17 dB
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763.000 MHz 775.000 MHz 6,250 kHz 774,99401 MHz -74.56 dBém -39.56 d& 763.000 MHz 775.000 MHz 6.250 kHz 77320171 MHz -76.23 dBm -41.23 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.85549 MHz -58.46 dBm -45.45 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,21533 MHz -64.33 dBm -51.33 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97557 MHz -61.87 dBm -48.87 di 775.500 MHz 776.000 MHz 30.000 kHz 775.95050 MHz -68.95 dBm -55.95 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.57642 MHz 12,68 dBm -10.12 d& 276.000 MHz 789.000 MHz 100,000 kHz 786.37562 MHz 19.63 dBm 210.17 db
788.000 MHz 788,100 MHz 30.000 kHz 78608626 MHz -67.32 d&m -54.32 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00475 MHz -57.05 dBm -44.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.78457 MHz -59.55 dBm -46.55 dB 788.100 MHz 793,000 MHz 100.000 kHz 789,15000 MHz -53.13 dBm -40.13 dB
793.000 MHz 806.000 MHz 6.250 kHz 801,52597 MHz -76.11 dBm -41.11 dB 703.000 MHz 805,000 MHz 5.250 kHz 788.20130 MHz ~77.84 dbm ~38.84 dB
. —
i GIINRNRND W [ e ) '
Date: 20.SEP.2018 16:57:59 Date: 28 SEP.2018 17:0251
Band Edge / Full RB
Spectrum I :%-:'
Ref Level 22.40 dém  Offset 4.40 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
it gmeck PABS
Line PURIOUS_LINE_ABS PABS
10 dBm
0 dem r—-‘"w“’”“]
-10 dBm — i ‘
-20 dBm \
. ] \
| SPURIOUS_LINE_ABS_ / 3
-40 dBm / \'T"‘\\
-50 dBm
-60 dBm |J
-70 dBm — 1 ‘-M
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.26274 MHz -73.51 dBm -38.51dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -49.93 dBm -36.93 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.99136 MHz -52.74 dBm -39.74 dB
776.000 MHz 788,000 MHz 100.000 kHz 785.39261 MHz 2.27 dBm -27.73 db
768,000 MHz 788,100 MHz 30,000 kHz 788.00734 MHz -42.28 dém -29.28 dB
788,100 MHz 753,000 MHz 100.000 kHz 788.81224 MHz -38.03 dBém -25.03 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.12338 MHz -67.67 dBm -32,67 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774,99401 MHz -74.82 dém -39.82 de 763.000 MHz 775.000 MHz 6.250 kHz 774.56244 MHz -76.21 dBm -41.21 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85190 MHz -60.14 dém -47.14 dB 75.000 MHz 775.900 MHz 100.000 kHz 775.54620 MHz 64.53 dBm -51.53 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99176 MHz -62.76 dBm -49.76 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.9555% MHz -69.03 dBm -56.03 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 18.51 dém -11.49 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 18.86 dBm -11.14 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.01823 MHz -68.03 d&m -55.03 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00794 MHz -57.08 dbm -44.98 dB
788.100 MHz 793.000 MHz 100.000 kHz 768,27867 MHz -63.84 dm -50.84 d& 788,100 MHz 793,000 MHz 100,000 kHz 786,80245 MHz -44.66 dBm -31.66 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.26623 MHz ~76.04 dém ~41.04 d8 793.000 MHz 806.000 MHz 6.250 kHz 799.96753 MHz -74.87 dbm -39.87 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.71628 MHz -71.85 dém -36.85 dB 763.000 MHz 775.000 MAz 6.250 kHz 774,44256 MHz ~75.67 dBm -20.67 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -47.687 dém -34.87 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.88876 MHz -59.66 dbm -46.66 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99615 MHz -50.72 dBm -37.72 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.95755 MHz 62.26 dbm ~29.26 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.96903 MHz 4.24 dBm -25.76 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,98002 MHz 4.36 dBm -25.64 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.07218 MHz -409.33 dBm -36.33 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.06578 MHz -39.47 dbm -26.47 dB
788.100 MHz 793.000 MHz 100.000 kHz 768,42552 MHz -44.65 dBm -31.65 dB 788,100 MHz 793,000 MHz 100,000 kHz 788, 16608 MHz -35.53 dBm -22.53 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.26523 MHz ~75.12 dém -40.13 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -71.25 dbm -36.25 dB
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Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz 64,44 dbm ~51.44 dB 30,000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz ~64.28 dBm -51.28 dB
806.000 MHz 1.000 GHz 100.000 kHz 962.14043 MHz -63.34 dBm -50.34 dB 806.000 MHz 1,000 GHz 100.000 kHz 861.79560 MHz -63.35 dBm -50.35 db
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806.000 MHz 1.000 GHz 100.000 kHz 841.82359 MHz -63.48 dbm -50.48 dB 806.000 MHz 1,000 GHz 100.000 kHz 949.24588 MHz -63.08 dBm -50.05 db
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LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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806.000 MHz 1.000 GHz 100.000 kHz 896.11644 MHz -59.07 dBm -46.07 dB 806.000 MHz 1,000 GHz 100.000 kHz 897.27986 MHz -61.27 dBm -48.27 db
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30.000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz 64,24 dBm ~51.24 dB 30,000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz ~64.34 dBm -51.34 dB
806.000 MHz 1.000 GHz 100.000 kHz 908.42929 MHz -63.42 dbm -50.42 dB 806.000 MHz 1,000 GHz 100.000 kHz 896.79510 MHz -62.16 dBm -45.16 dB
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LTE Band 17 / 5SMHz
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LTE Band 17 / 10MHz

Middle Channel / 64QAM

Spectrum
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Report No. : FG892103B
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0013
30 Normal Voltage 0.0081
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0072
-10 Normal Voltage 0.0069 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0055
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0063
20 Battery End Point 0.0004
Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. :FG892103B
LTE Band 25
Peak-to-Average Ratio
Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4,12 4.75 4,72 5.62
Middle CH 4.55 472 51 5.74 PASS
Highest CH 4.72 4.9 5.59 5.94
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.97 6.12
Middle CH 6.52 6.29 PASS
Highest CH 6.7 6.43
Sporton International (Kunshan) Inc. Page Number : A25-1 of 58
TEL : 86-512-57900158 Report Issued Date : Dec. 20, 2018
FAX : 86-512-57900958 Report Version : Rev. 01
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LTE Band 25/ 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB
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LTE Band 25/ 20MHz / 16QAM
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LTE Band 25/ 20MHz / 64QAM

Lowest Channel / 1RB Lowest Channel / Full RB
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G y Cumulative Distri Function G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.37 dbm 25,36 dBm 5.04 d8 2.90 6B 5.48 0B Trace 1 [ 1977 dem 2711 dem 7.34 d8 3.13 d8 5.10 d8 6.12 d8 6.70 6B
I e—— I e——
L JL J L JL J Wy we
Date: 1.0CT 2018 2245:32 Date: 1. 0CT 2018 224543

Middle Channel / 1RB Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 25.50 dem  Offset 5,50 ob Ref Level 25.50 dem  Offset 5,50 ob
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0 0.0
N 3 i 3
I, ~ \ ~
i < <
1E. + 5 1E.
| |
1E 1E- “
1
b
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.22 dBm 25,81 dBm 6.59 dB 2.16 dB 5.51 dB 6 6.61 dB Trace 1 19.68 dBm 26,98 dBm 7.30 d8 3.19 d8 5.10 d8 6.29 dB 6.90 dB
= I e—— e s
L il ) B e L ) ] W e

Date: 1.0CT 2018 22 46:55 Date: 1.0CT 2018 22 46:47

Highest Channel / 1RB Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 25.50 dBm _ Offset & .50 db Ref Level 25.50 dBm _ Offset & .50 db
I att 308 AQT 2 ms @ RBW 20 MHz I att 308 AQT 2 ms @ RBW 20 Mhz
@152 view @153 view
:K}'}"—“
T
o =
0.0 -
k S B S
N | N
1E- 1E- .
i : X %
! b \“ Y
1€ 1€ -
o o I§
CF 1.905 GHz - Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18,99 dem 25,63 dBm 5.84 d8 3.22 0B 5.62 0B 5.70 0B 5.84 0B Trace 1 [ 19.41 dem 26,93 dbm 7.52 d8 3.25 d8 5.22 d8 5.43 d8 7.10 68
— e e —_—
L )i J [ L il ] (I
Date 1 OCT 2018 2247:42 Date 1 OCT 2018 2247:50
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26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1281 | 1.29 | 3.045 | 3.003 | 4.965 | 4.875 | 9.73 9.91 |14.356 |14.176 | 20.18 | 20.1
Middle CH 1.259 | 1.295 | 2.973 | 3.033 | 5.005 | 4.925 | 9.89 9.81 |14.206 | 14.446 | 20.06 | 20.14
Highest CH 1259 | 1.29 | 2991 | 2991 | 4915 | 4.865 | 9.63 9.75 |14.086 |14.296| 20.1 | 20.34
BW 1.4MHz| 3MHz | 5MHz | 10MHz | 15MHz | 20MHz
Mod. 64QAM |64QAM|64QAM |64QAM [64QAM |64QAM
Lowest CH 1.262 | 3.033 | 4875 | 9.93 |14.356| 20.3
Middle CH 1.287 | 2.997 | 4975 | 9.85 |14.296 | 20.14
Highest CH 1.29 | 3.009 | 4855  9.73 |14.266 | 20.18
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LTE Band 25

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

) )
Ref Level 25.50 cbm  Offset G50 b = RBW 30 khz RefLavel 25,50 dbm  OFfset 5.50 ob e RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.26 dBm)| MI[1] 15.38 dBm
e
b N 185023010 GHz| 20 1.8 9090 GHz|
. e Mt < AT " 26.00 dB| . AN dﬁ-"\; . 26.00 dB|
w Bw N 1281100000 MHz 9 1.289500000 MHZ,
\ 4442 Y 43
a ' Q factor 1444.2] 0 dén : Q factor i 1435.1
-10d oa £ 2
d - 10 . X
P
-20d o ] e W e
a0
-40 -40 df
-50 -50
60 df 60 df
-70 df =70 d
CF 1.0507 GHz 1001 pts Span 2.8 MHz CF 1.8507 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B502301 GHz 16.26 dBm nd@ down 1.2811 MH2 M1 1.B505909 GHz 15.38 dBm nd@ down 1.2895 MHZ
T 1 1.B500534 GHz -9.52 dBm nd8 26.00 dB TL L 1.85005668 GHz -10.59 dBm n 26.00 dB
T2 1 18513406 GHz .63 dBm Q factor 1444.2 T2 1 1.8513462 GHz -10.68 dam Q factor 1435.1

L I ]

Date: 1.0CT 2018 225246

L U ]

Cate: 1.0CT 2018 226256

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 25.50 cbm  Offset G50 b = RBW 30 khz RefLavel 25,50 dbm  OFfset 5.50 ob e RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
N MI[1] 16.45 dBm)| MI[1]
b o 1.87999160 GHz| 20 1.87980980 GHZ|
. £ ™ N il 26.00 dB| . A enf Y Y JumP/‘-’w\q\ 26.00 dB)
w Bw \ 1258700000 MHz 9 Bu \ 1295100000 MHZ|
1 493.. +,
a . Q factor 1493.5] 0 dén Q factor 1451.5
T
-10 J’ -10 de
7 /
20 df 20 dl L -
; BT |7 (WA E P T = AT
e e i R R Rt i e MRV SNV
E 30
40 d -40 df
-50 -50
60 df 60 df
-70 df =70 d
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1E799916 GHz 16.45 dam nd8 down 1.2587 MHz ML L 15708098 GHz 15.39 dam nd8 down 12951 MHz
T 1 1879365 GHz -9.60 dBm nd8 26.00 dB TL L 18793538 GHz -10.74 dBm nd8 26.00 dB
T2 1 1.B806238 GHz -9.51 dBm Q factor 1493.5 T2 1 1.880649 GHz -10.65 dBm Q factor 1451.5

L I ]

Date: 1.0CT 2018 225316

L U ]

DCate: 1.0CT2018 226328

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 25.50 GBm  Offset 550 0B w RBW 30 knz Ref Level 25.50 GBm  OFfset 5.50 OB w RBW 30 kHZ
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att a0dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MLl 15.64 dbm| MLl 14.70 dbm
20 1.91440910 GHz 2 T 1
. BT PO AT [ AN 26.00 dB| . P P o B, 26.00 dB
w Bw \‘ 1.258700000 MHz 0 f Bw \ 1289500000 MHZ
’ 20.9 ’ 404.0
N J Q factor 1520.9 . Qfactor 1 1484.3
-tod 7 N 10
p N | v
M AN Ry
Rl ALV 2 s i
E 3
-4nd 40 df
50 50
0d 60 d
70d 70 df
CF 1.9143 GHz 1001 pts Span 2.8 MHz GF 1.9143 GHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 19144091 GHz 15.94 dm nd@ down 1.2567 MHz ML 1.5130839 GHz 14.70 dém N down 1.2695 Mz
T py 1.9136706 GHz -10.22 dm nds 26.00 dB T1 L 1.9136399 GHz -11.38 dem nds 26,00 d8
T2 1 19149294 GHz -10.29 dém Q factor 1520.9 T2 1 1.9149294 GHz -11.20 dBm Q factor 1484.3

L ) ]

Date: 1.0CT 2018 225346

L I ]

Cate: 1.0CT.2018 225356
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